SHINI

2.2 Parts Drawing
2.2.1 Structure Chart (SIC-9W-R2~14W-R2)

e SO [
19 by AV e 10 [TR \)—L /’ 7 37/_
NN |
e . N f
12 ™~ 4
~{

e e /.
—||: 13 \El ” .Z‘/_Q
'3 14 \\:\ /’7/T

“\ ~ ,-

=l
ﬂ;“

S
23 24 25 28
26
27

22 \

[ = [

= L m—

L1

= o=
=
_—1 9

21

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.2
Picture 2-2: Structure Chart (SIC-9W-R2~14W-R2)

22(157)



I S HINI

2.2.2 Structure Chart Parts List (SIC-9W-R2~14W-R2)
Table 2-1: Structure Chart Parts List (SIC-9W-R2~14W-R2)

No. Name Stock No. No. Name Stock No.
1 g,,rak'”g black castor | 1103000300000 | 15 | Base frame -
2 ng"’t‘)”g'e support ; 16 | Screw M8x20 YW60082000300
Screw M6x10 YW62061000000 | 17 Right front stand column -
Line jig fixing plate - 18 | Screw M5x20 YW62052000000
5 Left front stand - 19 Electric moubting plate -
column
6 | Hexbolt M6x20 YW60062000100 | 20 | E'Sctric contrl cabinet -
supporting
Upper-frame - 21 Pump supporting -
Tank cover - 22 Lower middle beam -
9 Square handle BW?20012000040 | 23 Right back stand column -
10 Left back stand - 24 Lower beam -
column
11 | Tank body - 25 Hexnut M6 YW64000600300
12 | Tank supporting - 26 | Spring washer 6 YW65006000100
13 (Tri”gah':)g'e support ; 27 | Flat washer 6 YW66061300000
14 | Movable black YW03000300200 | 28 | Electric control cabinet ;
caster 3"PP

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

23(157)




2.2.3 Water System Diagram (SIC-9W-R2~14W-R2)

25 10 9

22
23
24

27 37 38

NN

29 F X
30 i
31
32

33 H

34
35 =

L4
ol
o

/

\
J

ole
Le

36

Note: For details of the numbers in the parts drawing, please refer to the part listin 2.2.4
Picture 2-3: Water System Diagram (SIC-9W-R2~14W-R2)

24(157)



I S HINI

2.2.4 Water System Parts List (SIC-9W-R2~14W-R2)

Table 2-2: Water System Parts List (SIC-9W-R2~14W-R2)

No. Name Stock No. No. Name Stock No.
1 | Copperinserted BH12161200010 | 20 | Galvanized steel pipe 13 ;
core 1/2
2 | Direct connection” | YW51000100000 | 21 | Hexnut M8 YW64080600000
3 | Galvanized steel ; 22 | Spring washer YW65008000100
pipe 1
4 | Pipe elbow 1" YW53100000000 | 23 | Flat washer 8 YW66082200100
5 | Galvanized steel - 24 | Hexnut M8x20 YW60082000300
pipe 2
6 G_alvanlzed steel - 25 Galvanized steel pipe 11 -
pipe 3
7 ng‘“”g ballvalve 1 \\v59010200000 | 26 | Pump -
8 G_alvanlzed steel - 27 Galvanized steel pipe 12 -
pipe 4
9 Fc)aizl(;/asnlzed steel - 28 Copper pipe coupler 1/2" BH12010200010
10 | T connection1” x1/2” | YW52101200100 | 29 | T connection1/2” YW52100200000
11 | Inner joint 1 YW50000100000 | 30 | Sluice valvel/2” YW50010200000
12 | Loose joint1" YW54000100000 | 31 f/‘;',?per cored ball valve | 50010200100
13 G_alvanlzed steel i 32 Ste:el wire rubber hose YR60051000000
pipe 7 1/2
14 | Black rubber hose YR60320500000 33 Direct connection1/2" YW51001200000
15 | Galvanized steel ; 34 | Water manifold ;
pipe 8
16 G_alvanlzed steel - 35 Galvanized steel pipe 6 -
pipe 9
17 | Galvanized steel - 36 | Copper pipe coupler 1/2" | BH12010400610
pipe 10
18 | Inner joint 1-1/2" YW50001500100 | 37 Galvanized steel pipe 7 -
19 1‘1:72”:‘1‘;;0” YW52151200100 | 38 | Flow switch 1" YW85005000000

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

25(157)




I S HINT

2.2.5 Refrigrant System Diagram (SIC-9W-R2~14W-R2)

s _8
s - J—

I
I

Note: For details of the numbers in the parts drawing, please refer to the part listin 2.2.6
Picture 2-4: Refrigrant System Diagram (SIC-9W-R2~14W-R2)

26(157)



I S HINI

2.2.6 Refrigrant System Parts List (SIC-9W-R2~14W-R2)

Table 2-3: Refrigrant System Parts List (SIC-9W-R2~14W-R2)

No. Name Stock No. No. Name Stock No.
1 | Hexbolt M8x50 YW60085000000 | 11 | Liquid valve 4 -
2 | Flat washer 8 YW66082200100 | 12 I;i;mosme expansion -
3 Spring washer 8 YW65008000100 13 Condenser -
4 | Hexnut M8 YW64080600000 | 14 | Drying filter YW85016530100
5 | Air suction pipe - 15 Liquid pipe 2 -
6 Liquid pipe 3 - 16 Liquid pipe solenoid valve -
7 Exhaust pipe - 17 Refrigerant indicator YW85001300100
8 Hexbolt M8x30 YW60083000300 18 Bypass solenoid valve YE32008300000
9 Lquid pipe 4 - 19 Compressor -

10 | Evaporator -

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

27(157)




SHINI

2.2.7 General Assembly Diagram (SIC-9W-R2~14W-R2)

T

A\
AW

°
=0

19

OO
LT T T
_\A\A\g\
: W W W
\ —

12 N
[

18
£

e

Note: For details of the numbers in the parts drawing, please refer to the part listin 2.2.8
Picture 2-5: General Assembly Diagram (SIC-9W-R2~14W-R2)

28(157)



I S HINI

2.2.8 General Assembly Diagram Parts List (SIC-9W-R2~14W-R2)

Table 2-4: General Assembly Diagram Parts List (SIC-9W-R2~14W-R2)

No. Name Stock No. No. Name Stock No.
1 Level indicator base | YW20000000400 12 Front door plate -
o | Levelindicator BH12060700110 | 13 | Gauge plate -
screw
3 Liquid level indicator | BH12030000010 14 Water pressure gauge YW85001000100
Glass tube YW70963000000 15 Low pressure gauge YW85601800000
5 ';)‘3/‘2? level indicator | o) 50006800020 | 16 | High pressure gauge YW85603800000
6 Rear plate - 17 Refrigerant system -
7 Hinge YW06203100400 18 Side plate (right) -
8 Side plate (left) - 19 Top plate -
9 Rack - 20 | Anti-freeze switch YW85071100000
10 | Water system - 21 Pressure controller YE90124500000
11 | Screw M6x45 YW63064500000 | 22 | Screw M6x30 YW63063000000

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

29(157)




I S HINT

2.2.9 Racking Diagram (SIC-21W-R2~28W-R2)

12 7 6
N
= A q 5
! o 14 g
P Iy | 4
[
T 3
i 1
N 8 L 2
S | L
9 N 1
10 | !
D| | 1l ) Z
18 19 20 21 22
Xﬂ A N -
_e] / ol
17 i .
: . . 1
16 | N_|
T _'E __._
o \"\

1= [=
!\. = I 3
— — —p

Note: For details of the numbers in the parts drawing, please refer to the part listin 2.2.10
Picture 2-6: Rack Diagram (SIC-21W-R2~28W-R2)

30(157)



I S HINI

2.2.10 Rack Parts List (SIC-21W-R2~28W-R2)

Table 2-5: Rack Parts List (SIC-21W-R2~28W-R2)

No. Name Stock No. No. Name Stock No.
1 Base frame - 12 Front stand column (right) -
Trangle support . .
2 (right) 13 Electric mounting plate
3 | Water tank beam - 14 Outside hexbolt M8x%30 YW60083000200
Front stand column Electric cabinet
4 - 15 . -
(left) supporting
5 Ele(_:trlc control i 16 Pump beam i
cabinet
6 | Top frame - 17 Middle beam -
7 Back stand column - 18 Back stand column (left) -
(left)
8 | Screw M6x10 YW62061000000 | 19 zll\;?tt)er tank supporting -
Outside hexbolt Water tank supporting
9 MEX20 YW60062000100 | 20 (right
10 | Spring bolt M6x20 YW66061300000 | 21 Compressor beam -
11 | Flat washer 6 YW65006000100 | 22 Evaporator beam -

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

31(157)




I S HINI

2.2.11 Water System + Refrigerant System Diagram (SIC-21W-R2~28W-R2)

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.12
Picture 2-7: Water System + Refrigerant System Diagram
(SIC-21W-R2~28W-R2)

32(157)



I S HINI

2.2.12 Water System + Refrigerant System Parts List (SIC-21W-R2~28W-R2)

Table 2-6: Water System + Refrigerant System Parts List (SIC-21W-R2~28W-R2)

No. Name Stock No. No. Name Stock No.
Steel wire rubber L
1 hosel/2" YR60051000000 25 Return air pipe -
Pipe 9 - 26 Compressor -
Pump YM21401600100 27 Exhaust pipe -
4 ﬁ;ii' 1‘;"2'[3 rubber YR60051000000 | 28 | High/low pressure switch | YE90124500000
5 g;iper inserted BH12161200010 | 29 | Liquid pipe 2 -
6 Filter - 30 Liquid pipe 1 -
7 | !nnerjoint of | ywsoo01500100 | 31 | Steelwire rubber hose YR60051000000
galvanized pipe 1.5 1/2
8 Pipe 7 - 32 Level indicator -
T connection of
9 galvanized pipe YW52151200100 33 Pipe 2 -
1.5"x1/2"
10 | 'nnerjoint of . | Yws0001500100 | 34 | Bypass1 -
galvanized pipe 1.5
1q | Galvanizedstretch |\ er150100000 | 35 | Hot air bypass valve YE32008300000
connector 1.5"x1
12 | Pipe 6 - 36 Pipe 3 -
13 | Pipe 10 - 37 Floating ball valve YW59010200000
14 | Pipe 8 - 38 Elbow 1/2" YW53100200100
15 | Pipe 11 - 39 Black rubber valve YR60480500000
16 | Street elbowl/2" YW53121200000 40 Pipe 5 -
17 | Condenser ; 41 f/t;?' wire rubber hose YR60051000000
18 | Bypass 2 - 42 T-connection 1/2" YW52100200000
19 | Expansion valve - 43 Ball valve 1/2" YW50010200100
20 | Evaporator - 44 Sluice valve 1/2" YW50010200000
21 1D';‘f°t connection | \\v53011200000 | 45 | Inner join1/2" YW50000400000
22 | Pipe1l - 46 Direct connection 1/2" YW51001200000
23 | Pipe 4 - 47 Flow switch 1" YW85005000000
24 | Elbow 1.5" YW53011200000 48 Liquid pipe solenoid valve | YW85005000000

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

33(157)




SHINI

2.2.13 Genmeral Assembly Diagram (SIC-21W-R2~28W-R2)

2 1

9
10 3 K
| ,/? ¥i i E
I ]o? P

- -Dn L

\ Q\aqq
A

-,
o

LY

Note: For details of the numbers in the parts drawing, please refer to the part listin 2.2.14
Picture 2-8: Genmeral Assembly Diagram (SIC-21W-R2~28W-R2)

34(157)



I S HINI

2.2.14 Genmeral Assembly Parts List (SIC-21W-R2~28W-R2)

Table 2-7: Genmeral Assembly Parts List (SIC-21W-R2~28W-R2)

No. Name Stock No. No. Name Stock No.
1 Hinge (left) - 12 Water pressure gauge YW85001000100
2 Water tank - 13 Front door plate -
3 System assembly - 14 Gate lock YW00000000100
4 Level indicatorcover | BL90006800020 15 Gauge plate -
5 Galss tube YW70963000000 16 Braking black caster 4" YW03000400000
6 Liquid level sensor BH12030000010 17 Rear plate -
7 Level indicatorscrew | BH12060700110 18 Top plate -
8 Level indicatorbase | YW20000000400 19 Side plate (right) -
9 Panel - 20 Movable black caster 4" YW03000400200
10 g;%gsress“re YW85005500000 | 21 | Rack -
11 | Low pressure gauge | YW85003500000 | 22 Side plate (left) -

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

35(157)




I S HINT

2.2.15 Rack Diagram (SIC-33W-R2~42W-R2)

N T i
J \\k
T~25_
13 Ny
_\ M. 8.
14|
\ 1 4
15\ 3
N V4, P 2
e | J.D. —— ﬁﬁ 1
/g 20 19
- r : r/_'.\
I 140 ™ 6 18
il
r_'_ .Ir /—

Note: For details of the numbers in the parts drawing, please refer to the part listin 2.2.16
Picture 2-9: Rack Diagram (SIC-33W-R2~42W-R2)

36(157)



I S HINI

2.2.16 Rack Parts List (SIC-33W-R2~42W-R2)
Table 2-8: Rack Parts List (SIC-33W-R2~42W-R2)

No. Name Stock No. No. Name Stock No.
1 Base frame - 12 Electric control cabinet -
2 Triangle supporting - 13 Left front stand column -

(left)
Flat head screw S

3 MBx20 YW62062000000 14 Line jig fixing plate -
Right front stand . . .

4 column - 15 Triangle supporting (right) -
Front middle beam - 16 Left back stand column -
Electric base plate - 17 Condenser fixing beam -
Top frame - 18 Base frame middle beam -

g | Outside hexbolt YW60062500000 | 19 | Right back stand column -
M6x25

9 Spring washer 6MM [ YW65006000100 | 20 Pump fixing beam -
Flat washer -

10 6x13x10 YW66061300000 21 Compressor fixing beam -

11 | Hexnut M6 YW64000600300

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

37(157)




I S HINI

2.2.17 Water System + Refrigrant System Diagram (SIC-33W-R2~42W-R2)

Note: For details of the numbers in the parts drawing, please refer to the part listin 2.2.18
Picture 2-10: Water System + Refrigrant System Diagram (SIC-33W-R2~42W-R2)

38(157)



I S HINI

2.2.18 Water System + Refrigrant System Parts List (SIC-33W-R2~42W-R2)

Tabel 2-9: Water System + Refrigrant System Parts List (SIC-33W-R2~42W-R2)

No. Name Stock No. No. Name Stock No.
Pump - 25 | Water pipe 3 -
Pipe 10 - 26 Street elbow 1/2"x1/2" YW53121200000
3 | Pipes ; o7 | Innerjointof galvanized |y 50060200000
pipe 2
4 gi’lﬁem”c reducer | \w56020100000 | 28 S,a'va”'zed pipe elbow | v\\53000200100
5 Pipe 7 - 29 Water pipe 6 -
T-connection of the Water replenishin
6 | galvanized pipe YW52201200100 | 30 | 9% 'io i 9 -
2'x1/2" Pperpip
Teflon pipe
7 connection BH12010400610 31 Direct connection 2" YW51000200000
1/4Hx1/2PT
8 f/i‘fper homscrew | 5112010401010 | 32 | Water pipe 11 ;
9 | Pipe4 ; 33 i‘i'/‘;?”'zed pipe elbow 1 1\ /53012500100
10 | Outside hexscrew YW60083000100 | 34 | Cooling water pipe 1 -
M8x30
11 | Spring washer 8 YW65008000100 | 35 | Copper horn screw 1/2" | BH12000401010
12 Flat washer 8 YW66081900000 | 36 Cooling water pipe 2 -
13 Hexnut M8 YW64080600000 37 Water pipe 9 -
14 Conderser - 38 Hot air bypass valve YE32008300000
15 | Liquid pipe 1 - 39 Liquid level sensor YW85001500100
16 | Drying filter YW85030700000 | 40 | -9uid pipe solenoid -
valve
17 3:15;_)%8 hexbolt YW60085000000 | 41 | Flow switch 1" YW85005000000
18 Evaporator 15HP - 42 Water pipe 1 -
19 Liquid pipe 2 - 43 | Water pipe 2 -
20 Exhaust pipe - 44 Floating ball switch 1/2" | YW59010200000
21 Return air pipe - 45 | Water pipe 5 -
. Copper inserted core
22 Expansion valve - 46 M16x1/2" BH12161200010
23 | Evaporator 15HP ; 47 | T-comnectionof YW52100200000
gavanizede pipe 1/2
24 Water tank i 48 Ste:el wire rubber hose YR60051000000
components 1/2

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

39(157)




I S HINI

2.2.19 Genmeral Assembly Diagram (SIC-33W-R2~42W-R2)

Note: For details of the numbers in the parts drawing, please refer to the part listin 2.2.20
Picture 2-11: General Assembly Diagram (SIC-33W-R2~42W-R2)

40(157)



I S HINI

2.2.20 Genmeral Assembly Parts List (SIC-33W-R2~42W-R2)

Table 2-10: Genmeral Assembly Parts List (SIC-33W-R2~42W-R2)

No. Name Stock No. No. Name Stock No.

1 ('\:/'aos\:::)f black YW03000430100 | 11 | Level indicator cover BL90006800020
Screw M6x35 YW63063500000 12 Glass tube YW70963000000
Gauge plate - 13 Level indicator BH12030000010
Door plate - 14 Level indicator screw BH12060700110

g | Water pressure YW85001000100 | 15 | Level indicator base YW20000000400
gauge 0~10kg
Screw M4x10 YW62041000000 16 Rack -

Low pressure gauge | YW85003500000 | 17 Braking black caster 4" YW03000430200

g | High pressure YW85005500000 | 18 | Side plate (left) -
gauge

9 Side plate (right) - 19 Top plate -

10 | Refrigeration system - 20 Rear plate -

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

41(157)




I S HINT

2.2.21 Rack Diagram (SIC-56W-R2~84W-R2)

11 10 9

i VAl AVaRn 98

12

IS

N\ AV I/
L

se— e e TNt
—_— .u.HH ===

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.22.
Picture 2-12: Rack Diagram (SIC-56W-R2~84W-R2)

42(157)



I S HINI

2.2.22 Rack Parts List (SIC-56W-R2~84W-R2)
Table 2-11: Rack Parts List (SIC-56W-R2~84W-R2)

No. Name Stock No. No. Name Stock No.
1 Workpiece 1 - 14 | Workpiece 14 -
2 | Workpiece 2 - 15 | Workpiece 15 -
3 | Workpiece 3 - 16 | Workpiece 16 -
4 | Workpiece 4 - 17 Workpiece 17 -
5 | Workpiece 5 - 18 | Workpiece 18 -
6 | Workpiece 6 - 19 Workpiece 19 -
7 | Workpiece 7 - 20 | Workpiece 20 -
8 | Workpiece 8 - 21 | Workpiece 21 -
9 | Workpiece 9 - 22 | Workpiece 22 -
10 | Workpiece 10 - 23 | Workpiece 23 -
11 | Workpiece 11 - 24 | Workpiece 24 -
12 | Workpiece 12 - 25 | Workpiece 25 -
13 | Workpiece 13 - 26 | Workpiece 26 -

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock number

and the parts are consistent.

43(157)



2.2.23 Water System Diagram (SIC-56W-R2~84W-R2)

21 14 13 12 11 10

o
g

\l
7 7
C. @ I

maE=
-
37
36
35
| 34
29 30 31 32 T
=)
_28 \G—ﬂ
1 |ID)
T=
U =
@) 1
0 o H
r T n

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.24.
Picture 2-13: Water System Diagram (SIC-56W-R2~84W-R2)

44(157)



I S HINI

2.2.24 Water System Parts List (SIC-56W-R2~84W-R2)

Table 2-12: Water System Parts List (SIC-56W-R2~84W-R2)

No. Name Stock No. No. Name Stock No.
Copper cored ball o
1 N YW50010200100 20 Inner joint 1 YW50000100000
valve 1/2
o | Galvanized steel ; 21 | Sluice valve 1" YW50000101000
pipe 1
Galvanized steel . "
3 . - 22 Loose joint 1 YW54000100000
pipe 2
4 EZ'(;'Z”'Zed steel ; 23 | T connection 2" x1/2” YW52201200100
5 | T connection 2"x1" | YW52020100000 | 24 Ii;'zon pipe connector /4™ | 511 5010400610
g | Galvanized steel - 25 | Loose joint 2" YW54000200000
pipe 11
Hexbolt M8x30 YW60083000200 | 26 Galvanized steel pipe 9 -
Flat washer 8 YW66081600000 | 27 Pump -
Spring washer 8 YW65008000100 | 28 Copper pipe 1 -
10 | Nutwms YW61000800200 | 29 | Flow switch 17 YW85005000000
11 Sizz'z”'zed steel ; 30 | Floating ball valve 1/2” YW59010200000
12 EZQ’Z”'Zed steel ; 31 | Direct connection 1/2” YW51001200000
13 | Pipe elbow2” YW53000200100 | 32 Galvanized steel pipe 10 -
14 G_alvanlzed steel - 33 Galvanized steel pipe 4 -
pipe 7
15 | Black rubber pipe | YR60600300000 | 34 | Hexbolt M10x30 YW60103000100
16 | Inner joint 2" YW50000200000 | 35 | Flat washer 10 YW66103200000
17 EZQ’Z”'Zed steel ; 36 | Spring washer 10 YW65010000000
18 I 1‘;‘;,’?”3‘3“0” 22" | \\W52251200000 | 37 | NutM10 YW64001000100
19 | Copper inserted BH12161200010
core 1/2

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

45(157)




I S HINT

2.2.25 Refrigerant System Diagram (SIC-56W-R2~84W-R2)

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.26.
Picture 2-14: Refrigerant System Diagram (SIC-56W-R2~84W-R2)

46(157)



I S HINI

2.2.26 Refrigerant Sytem Parts List (SIC-56W-R2~84W-R2)

Table 2-13: Refrigerant System Parts List (SIC-56W-R2~84W-R2)

No. Name Stock No. No. Name Stock No.
1 Compresser - 16 Bypass solenoid valve -
o | Compresser 1 - 17 | Drying filter YW85016400100
exhaust pipe
3 Compresser 1 i 18 Compresser 1 liquid pipe i
return-air pipe 2
Compresser 2 liquid pipe
4 Evaporator - 19 3 -
Thermostate
5 . - 20 | Hexbolt M10x30 YW60103000100
expansion valve
6 ;g:‘l’resser 1 liquid - 21 | Flat washer 10 YW66103200000
Condersor - 22 Spring washer 10 YW65010000000
Hexbolt M8x50 YW60085000000 | 23 | Nut M10 YW64001000300
9 | Flat washer 8 YW66082200100 | 24 | COmPresser 1 copper -
pipe 2
10 | Spring washer 8 YW65008000100 | 25 Refrigerant indicator -
11 | Nut M8 YW64080600000 | 26 | Compresser 1 copper -
pipe 1
Compresser 2 liquid Compresser 2 copper
12 . - 27 . -
pipe 2 pipe 1
13 C_ompresser 2 liquid - 28 Liquid soleoid valve -
pipe 1
Compresser 2 Compresser 2 copper
14 o - 29 . -
return-air pipr pipe 2
Compresser 2
15 . -
exhuast pipe

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

47(157)




2.2.27 General Assembly Disgram (SIC-56W-R2~84W-R2)

SHINI

21

17
16

g\)ze 252\ 23/
e & . é
0 K
N RS WY

1|
O NN
—:l
S\ =y
= - I
31 32 33 34
by
il

10

//

13

/

14

[/

DY

A\ \\\eeago |

35

36

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.28.
Picture 2-15: General Assembly Disgram (SIC-56W-R2~84W-R2)

48(157)




I S HINI

2.2.28 General Assembly Diagram Parts List (SIC-56W-R2~84W-R2)

Table 2-14: General Assemble Diagram Parts List (SIC-56W-R2~84W-R2)

No. Name Stock No. No. Name Stock No.
1 Rack - 19 Glass pipe YW70963000000
2 Hex screw M6x60 YW61066000000 | 20 Liquid level glass cover BL90006800020
3 Front plate 2 - 21 Side plate 2 -
4 Cabinet lock YWO00717100000 | 22 Tank cover -
5 Gauge plate - 23 Tank body -
6 \é\;it; pressure YW85001000100 | 24 | Handle BW20012000040
7 Low pressure gauge | YW85003500000 25 Screw M6x10 YW62061000000
g | Migh pressure YW85005500000 | 26 | Side plate 1 -
gauge
9 Door lock YWO00000000100 | 27 Stationary ring M16 YW09001600000
10 | Screw M6x15 YW62061500000 | 28 | Water tank supporting -
17 | Efectrical cabinet - 29 | screw M5x00 YW62051000100
base plate
12 Ele(_:trlc control - 30 Cable fixed plate -
cabinet
13 | Front door plate 1 - 31 Cover plate 1 -
14 | Pressure controller YE90124500000 32 | Screw M6x30 YW62063000000
15 | Hinge YE06022500000 33 | Cover plate 2 -
16 | Indicator base YE20000000400 34 Rear plate -
17 | Indicator nut BH12060700110 35 Water system -
Refrigerant indicator .
18 STM-310 BH12030000010 36 Refrigerant system -

** means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

49(157)




I S HINT

2.2.29 Rack Diagram (SIC-112W-R2)

3
= (1]
2
1
.
[ - - — [ 1 []
(T = g
_ 0] of (o o] | oo
s o UL of o []of | o
l [ l
t@u l [ ul] d

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.30.
Picture 2-16: Rack Diagram (SIC-112W-R2)

50(157)



I S HINI

2.2.30 Rack Parts List (SIC-112W-R2)
Table 2-15: Rack Parts List (SIC-112W-R2)

No. Name Stock No. No. Name Stock No.

1 Rack first layer - 3 Rack third layer

2 Rack second layer - -
* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock number
and the parts are consistent.

51(157)



I S HINT

2.2.31 Rack Diagram 1 (SIC-112W-R2)

I &

S = c»| ooJ a a
i — — M =T
N[ D
=]
1= = i
-

co( LDL
li
=11
—

[ mm— [ mm—
o o

7 _

11
14
=
N_13
7

10
]

EEEE

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.32.
Picture 2-17: Rack Diagram 1 (SIC-112W-R2)

52(157)



I S HINI

2.2.32 Rack 1 Parts List (SIC-112W-R2)
Table 2-16: Rack 1 Parts List (SIC-112W-R2)

No. Name Stock No. No. Name Stock No.
1 Brace 2 - 12 Baffle 2 -
2 Baffle 6 - 13 Base beam 1 -
3 Base U-steel 3 14 Base beam 2 -
4 Brace 1 - 15 Base beam 3 -
5 Base U-stell 1 - 16 Base beam 4 -
6 Baffle 1 - 17 Base steel angle 1 -
7 Baffle 3 - 18 Base beam 5 -
8 Base U-steel 2 - 19 Base beam 6 -
9 Baffle 5 - 20 Base steel angle 2 -
10 | Base beam 8 - 21 Base beam 7 -
11 | Baffle 4 - -

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock number
and the parts are consistent.

53(157)



I S HINT

2.2.33 Rack Diagram 2 (SIC-112W-R2)

T =7 |
d
= — T~
S o L1177
[ rof
1
@ il @ '
1
| o
| ] T
i T P
! / L
(= (= 4
™ { 1 ﬂ
| { |
[ — VL_‘_ — ) L H 7

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.34.
Picture 2-18: Rack Diagram 2 (SIC-112W-R2)

54(157)



I S HINI

2.2.34 Rack 2 Parts List (SIC-112W-R2)
Table 2-17: Rack 2 Parts List (SIC-112W-R2)

No. Name Stock No. No. Name Stock No.
1 Middle beam 1 - 4 Fixed block
2 Middle beam 2 - 5 Middle beam 3
3 Fixed block 6 Middle beam 4

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock number
and the parts are consistent.

55(157)



I S HINT

2.2.35 Rack Diagram 3 (SIC-112W-R2)

i ==T1
B 3
i ;_-:E'___'__.'___'_E_'___'__,'__‘:__o_ | .

| } | |
il I ﬂ
<[ |I! ! |
! 1 |
! o | |
| | |
Ji FEL ﬁ
I T
i o
| | |
7| iF < H
< |l j | ) :
11 < i -
1 H L
| | |
| |
| | |
! [0
i (I
[l © | T
i {—
< f! "M < |

| |
| | ; i
[ I ;
HJ mK q—K LId %_
) o /_Hl
N\ —_— -

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.36.
Picture 2-19: Rack Diagram 3 (SIC-112W-R2)

56(157)



I S HINI

2.2.36 Rack 3 Parts List (SIC112W-R2)
Table 2-18: Rack 3 Parts List (SIC-112W-R2)

No. Name Stock No. No. Name Stock No.
1 | Top beam 1 - 4 Hanging strip
2 Top beam 2 - 5 Top beam 4
3 Top beam 3 - 6 Top beam 5

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock number
and the parts are consistent.

57(157)



2.2.37 Water System Diagram (SIC-112W-R2)

[/
i

ﬁ .1
&l
i
LA
|
42
& T
C1—1
0]

[T 1/1

[ LT

=lioll

VA
=
il

L]

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.38.
Picture 2-20: Water System Diagram (SIC-112W-R2)

58(157)



I S HINI

2.2.38 Water System Parts List (SIC-112W-R2)

Table 2-19: Water System Parts List (SIC-112W-R2)

No. Name Stock No. No. Name Stock No.
1 g;zpf/rz'f serted BH12121200210 | 22 | Pipe loose joint 2° YW54000200000
2 G_alvanlzed steel - 23 Galvanized steel pipe 7 -
pipe 1
3 Pipe elbow 2-1/2” YW53002500000 | 24 Galvanized steel pipe 8 -
4 | Galvanized steel ; 25 | Pipe elbow 2" YW53000200100
pipe 2
5 G_alvanlzed steel - 26 Galvanized steel pipe 9 -
pipe 3
6 G_alvanlzed steel i 27 Pump i
pipe 4
Pipe elbow 1” YW53100000000 | 28 | Hexbolt M10x40 YW60104000100
Hexbolt M8x30 YW60083000200 | 29 | Nut M10 YW64001000100
Nut M8 YW64080600000 | 30 | Spring washer 10 YW65010000000
10 | Spring washer 8 YW65008000100 | 31 Flat washer 10 YW66103200000
11 | Flat washer 8 YW66082200100 | 32 Copper inserted core 1” BH12012500010
1 | Galvanized steel ; 33 | Pipe loose joint 1" YW54000100000
pipe 5
13 | Plpedirect YW51000100000 | 34 | Copper globe valve 17 YW50010000000
connection 1
14 f'l'c,’,e oIt 2-1/2" 1 \\y52250100000 | 35 | Sluice valve 1° YW50000101000
Galvanized steel L . "
15 . - 36 Pipe inner joint 1 YW50000100000
pipe 6
16 f/‘;',?per globevalve | 1150010200100 | 37 | Galvanized steel pipe 10 -
17 | Flow switch 1” YW85005000000 | 38 | Pipe T-joint 2-1/2" x1/2” YW52251200000
Pipe inner joint Copper inserted core
18 2-1/2" YW50002500100 | 39 12’ PTx1/4"H BH12141200010
19 | Black rubber pipe 2" | YR60600300000 40 Galvanized steel pipe 11 -
20 f'zpi ;',,bow 2 YW53250200000 | 41 | Galvanized steel pipe 12 -
21 | Pipe inner joint” YW50000200000 | 42 | Floating ball valve 1” YW59010000000

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

59(157)




I S HINT

2.2.39 Refrigerant System Diagram (SIC-112W-R2)

"a

e
Sl
co//f/l./ H
I TR
LY
=
ig%g O:
|
- ZE 1 \+\
SEEEEEEE e( QQ

J[___ J i

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.40.
Picture 2-21: Refrigerant System Diagram (SIC-112W-R2)

60(157)



I S HINI

2.2.40 Refrigerant Sytem Parts List (SIC-112W-R2)

Table 2-20: Refrigerant System Parts List (SIC-112W-R2)

No. Name Stock No. No. Name Stock No.
1 Liquid pipe 3 of i 16 Liquid pipe 2 of i
compressor 3 compressor 2
Air-return pipe of Refrigerant indicator
2 compressor 3 17 HMI-1TT5 YW85001500100
3 | Exhaustpipe of ; 18 | Thermal expansion valve | YW85001300000
compressor 3
4 Compressor 10HP - 19 Evaporator -
iquid pipe 1 of
5 Compressor 15HP - 20 Liquid pipe 1 0 -
compressor 1
6 Exhaust pipe of i 21 Exhaust pipe of i
compressor 1 compressor 2
7 | Air-retur pipe of ; 22 | Dryer filter EK-307S YW85030700000
compressor 2
8 Air-return pipe of i 23 Liquid pipe 1 of i
compressor 1 compressor 2
9 Liquid pipe 3 of i o4 Liquid pipe 1 of i
compressor 2 compressor 3
10 | Hquid pipe 2 of - 25 | Dryer filter EK-164S YW85016400100
compressor 1
Solenoid valve of liquid
11 | Hexbolt M10x40 YW60104000100 | 26 -
valve
12 | Screw M10 YW64001000100 | 27 | Hiauid pipe 2 of ;
compressor 3
13 | Spring washer 10 YW65010000000 | 28 | Thermal expansion valve | YW85712700000
14 | Flat washer 10 YW66103200000 | 29 | Refrigerantindicator YW85001400000
HMI-1TT4
15 | Condenser -

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

61(157)




I S HINT

2.2.41 General Assembly Disgram (SIC-112W-R2)

A AL
NN

35

33

/

31

L1
30

10

29

11
el

N
0
ﬁ'l
o/
:

26

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.42.
Picture 2-22: General Assembly Disgram (SIC-112W-R2)

62(157)



I S HINI

2.2.42 General Assembly Diagram Parts List (SIC-112W-R2)
Table 2-21: General Assemble Diagram Parts List (SIC-112W-R2)

No. Name Stock No. No. Name Stock No.

Line jig fixed plate - 19 Low pressure gauge YW85003500000
Rack - 20 Water pressure gauge YW85001000100
Screw M6x30 YW63063000000 21 Gauge plate -

4 Left front stand i 29 Doo_r lock of electrical YW00717100000
column cabinet

5 Side plate 3 - 23 Lower plate -

6 | Middle stand column - pg | Sockethead capscrew | y\y 61066000000

M6x60

7 | Aluminumsquare | g\o0012000040 | 25 | Rear plate ;
handle
Water tank body - 26 Back stand column -

9 | Water tank cover - 27 Side plate 2 -

10 Movable stand - 28 Water system -
column

11 | Ringbolt M16 YW09001600000 29 Rear top plate -

12 tfsuéd level indicator | \\\120000000400 | 30 | Refrigerant system ;

13 | bauidlevelindicator | o115 060700110 | 31 | Front top plate ;
screw
Liquid level indicator .

14 STM-310 BH12030000010 32 Side plate 1 -

15 | Glass tube YW70963000000 | 33 | Gase plateof electrical -

cabinet

16 | Llaudlevelindicator | g 95006800020 | 34 | Control cabinet -
shelter

17 | Upper plate - 35 Right front stand column -

1g | High pressure YW85005500000
gauge

** means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

63(157)



I S HINT

2.2.43 Rack Diagram (SIC-126W-R2)

| “’\\ AN,

B

16

7
8
. =
9
—
10
T
11
S
12
(
ié\(

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.44.
Picture 2-23: Rack Diagram (SIC-126W-R2)

64(157)



I S HINI

2.2.44 Rack Parts List (SIC-126W-R2)
Table 2-22: Rack Parts List (SIC-126W-R2)

No. Name Stock No. No. Name Stock No.

1 Right front stand - 9 Electrical cabinet base -
column

2 Line jig fixed board - 10 Rack second layer -
Cross-recessed oval .

3 head screw M5x10 YW62051000000 11 Rack first layer -

4 Left front stand - 12 Stand column 1 -
column

5 Electrical cabinet - 13 Back stand column -

g | Crossrecessedoval |\ 60061000000 | 14 | Movable stand column -
head screw M6x10

7 Rack third layer - 15 Middle stand column -

g | Crossrecessedoval |\ eon61500000 | 16 | Stand column 2 ;
head screw M6x10

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

65(157)



SHINI

2.2.45 Water System Diagram (SIC-126W-R2)

|_Nw!HH||||H||_I||N|||-1m|m||||AH|_.|||H.|.I_HN||_
|

| |
v LT
il

i — I

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.46.

Picture 2-24: Water System Diagram (SIC-126W-R2)

66(157)



I S HINI

2.2.46 Water System Parts List (SIC-126W-R2)

Table 2-23: Water System Parts List (SIC-126W-R2)

No. Name Stock No. No. Name Stock No.
1 | Hexbolt M10x50 YW60105000000 | 25 | Square handle BW20012000040
2 | Spring washer 10 | YW65010000000 | 26 I\Sﬂ‘;ikze(; head cap screw | \\\61062000000
3 Flat washer 10 YW66102000100 | 27 Water pipe 5 -
4 Hexnut M10 YW64001000100 28 Water pipe 4 -
5 | Water pipe 6 - 29 | Hexbolt M25x20 YW60082500200
6 | Water pipe 8 - 30 | Spring washer 8 YW65008000100
7 | Blackrubberinner 1\ or390300000 | 31 | Flat washer 8 YW66082200100
diameter 89
g | Galvanized pipe YW53002500000 | 32 | Hexnut M8 YW64080600000
elbow 2.5
9 Water pipe 3 - 33 Evaporator -
10 | Galvanized pipe YW53100000000 | 34 | Condenser -
elbow 1
11 | Water pipe 11 - 35 Floating ball switch 1” YW59010000000
12 | Flow switch YW85005000000 | 36 | Water pipe 7 -
13 | Water tank cover - 37 Water inlet flange -
14 | Water outlet flange - 38 Hexbolt M16x45 YW60040050000
15 | Water pipe 1 - 39 Spring washer 16 YW65016000000
16 | Galvanized pipe YW50000100000 | 40 | Flat washer 16 YW66163000000
inner joint 1
17 | Water pipe 13 - 41 | Hexnut M16 YW64001600000
1g | Blackrubberpipe | pqn350500000 | 42 | Sluice valve 17 YW50000101000
inner diameter 32
19 | G@lvanized pipe YW52250100000 | 43 | Copper globe valve 17 YW50010000000
T-joint 2.5" x1
20 | Water pipe 2 - 44 | Water pipe 12 -
21 | Pump - 45 | Water pipe 9 -
g | Galvanizedpipe 1 \\e1000100000 | 46 | Copper globe valve 1/2 | YW50010200100
diret connection 1
. Copper inserted core
23 | Water pipe 10 - a7 | e BH12161200010
24 | Water tank body -

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

67(157)




I S HINT

2.2.47 Refrigerant System Diagram (SIC-126W-R2)

_|

4
3
2

— 1T

— e
CJ

8

i

10

AN s
/

= &N
—| —

13

<
e,

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.48.
Picture 2-25: Refrigerant System Diagram (SIC-126W-R2)

68(157)



I S HINI

2.2.48 Refrigerant Sytem Parts List (SIC-126W-R2)

Table 2-24: Refrigerant System Parts List (SIC-126W-R2)

No. Name Stock No. No. Name Stock No.
1 Dryer filter YW85030700000 | 14 | Hexnut M8 YW64080600000
2 Liquid pipe 2 - 15 Liquid pipe 6 -
3 | Air-return pipe 1 - 16 | Air-return pipe 2 -
4 Expansion valve - 17 Liquid pipe 4 -
5 Evaporator - 18 Air-return pipre 3 -
6 Evaporator 60Hz - 19 Exhaust piep 1 -
7 Hexbolt M8x25 YW60082500200 | 20 | Liquid pipe 5 -
8 Condenser - 21 Air-return pipe 2 -
9 Condenser 60Hz - 22 Liquid pipe 3 -
10 | Compresser - 23 | Air-return pipe 1 -
11 | Hexbolt M8x50 YW60085000000 | 24 | Liquid pipe 1 -
12 | Spring washer 8 YW65008000100 | 25 ;‘;’:”O'd valve of liquid -
13 | Flat washer 8 YW66081600000 | 26 Refrigerant indicator YW85001500100

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

69(157)




I S HINI

2.2.49 General Assembly Disgram (SIC-126W-R2)

AR AN

{50000 \ in

O

F =]
oo

s
L
|

~ |||~

a
1
m 2
3
4
5
0

16
26
0\

IIIllIIIIlIIIIIIIIIIIIIMKIIIIIIIIIIIIIIII

[T
—
LT
[T

23

IR ORRRRRR RO
T
IR RN

18
nmmmm

L
22

21

—Z N I

of

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.50.
Picture 2-26: General Assembly Disgram (SIC-126W-R2)

70(157)



I S HINI

2.2.50 General Assembly Diagram Parts List (SIC-126W-R2)

Table 2-25: General Assemble Diagram Parts List (SIC-126W-R2)

No. Name Stock No. No. Name Stock No.
y | Sockethead cap YW61066000000 | 14 | Glass tube YW?70963000000
screw M6x60
Liquid level indicator
2 Gauge plate - 15 BL90006800020
shelter
3 | Lower plate ; 16 | Crossrecessedovalhead | 65061000000
screw M6x10
Pressure gauge .
4 0~10kg YW85001000100 | 17 | Side plate 1
5 | LOWPressure gauge | v\ye5003500000 | 18 | Side plate 2 -
0~35kg
g | LOWPressure gauge | v\ye5005500000 | 19 | Chilled water system -
0~50kg
Corss-recessed oval .
7 head screw Max5 YW62040500000 20 Refrigerant system -
Upper plate - 21 Front top plate -
Ringbolt M16 YW09001600000 | 22 | Side plate 3 -
10 | Rack - 23 Back top plate -
11 Liquid level indicator YW20000000400 | 24 Cross-recessed oval head YW62063000000
base screw M6x30
1 |Hauidlevelindicator | o\ 0060700110 | 25 | Rear plate -
screw
Liquid level indicator
13 STM-310 BH12030000010 26 | Rear plate 2 -

** means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

71(157)




I S HINT

2.2.51 Rack Diagram (SIC-132W-R2)

NN

UL/ I

T
T
T .
w

7

8
—

9
/_

10\

11\

12

13\

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.52.
Picture 2-27: Rack Diagram (SIC-132W-R2)

72(157)



I S HINI

2.2.52 Rack Parts List (SIC-132W-R2)
Table 2-26: Rack Parts List (SIC-132W-R2)

No. Name Stock No. No. Name Stock No.
1 Right front stand i 9 Base plate of electric i
column cabinet
2 Line jig fixed board - 10 Rack second layer -
g | Croswecessed oval | \\y 60051000000 | 11 | Rackfirst layer -

head screw M5x10

Left front stand

4 - 12 Stand column 1 -
column

5 Electrical cabinet - 13 Back stand column -

g | Corssrecessedoval |\ 60061000000 | 14 | Movable stand column -
head screw M6x10

7 Rack third layer - 15 Middle stand column -

g | Crossrecessedoval |\ 6o0651500000 | 16 | Stand column 2 -

head screw M6x15

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

73(157)



SHINI

2.2.53 Water System Diagram (SIC-132W-R2)

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.54.

Picture 2-28: Water System Diagram (SIC-132W-R2)

74(157)



I S HINI

2.2.54 Water System Parts List (SIC-132W-R2)
Table 2-27: Water System Parts List (SIC-132W-R2)

No. Name Stock No. No. Name Stock No.
1 | Hexbolt M10x50 YW60105000000 | 24 | Square handle BW20012000040
2 | Spring washer 10 | YW65010000000 | 25 I\Sﬂ‘;ikze(; head cap screw | \\\61062000000
3 Flat washer 10 YW66102000100 | 26 | Water pipe 5 -
4 | Hexnut M10 YW64001000100 | 27 | Water pipe 4 -
5 | water pipe 6 - 28 | Hexbolt M25x20 YW60082500200
Inner diameter of .
. 2 h YW 1
6 | black rubber pipe g9 | YRE0390300000 | 29 | Spring washer 8 65008000100
7 | Galvanized pipe YW53002500000 | 30 | Flat washer 8 YW66082200100
elbow 2.5
8 | Water pipe 3 - 31 Hexnut M8 YW64080600000
g | Galvanized pipe YW53100000000 | 32 | Evaporator -
elnow 1
10 | Water pipe 9 - 33 Condenser 1 -
11 | Water tank cover - 34 Condenser 2
12 | Flow switch YW85005000000 | 35 | Floating ball switch 1” YW59010000000
13 | Water outlet flange - 36 | Waer pipe 7 -
14 | Water pipe 1 - 37 Water inlet flange -
15 | Galvanized pipe YW50000100000 | 38 | Hexbolt M16x45 YW60040050000
inner joint 1
16 | Water pipe 11 - 39 Spring wahser16 YW65016000000
17 | nner diameter of YR60320500000 | 40 | Flat washer 16 YW66163000000
black rubber pipe 32
1g | Galvanized pipe YW52250100000 | 41 | Hexnut M16 YW64001600000
T-joint 2.5" x1
19 | water pipe 2 - 42 | Sluice valve 17 YW50000101000
20 | Pump - 43 Copper globe valvel” YW50010000000
gy | Directeonnection of | y\\e1 006100000 | 44 | water pipe 10 -
galvanized pipe 1
22 | Water pipe 8 - 45 Copper globe valve 1/2” YW50010200100
Copper inserted core
23 | Water tank body - 46 M16x1/2PT BH12161200010

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

75(157)



I S HINT

2.2.55 Refrigerant System Diagram (SIC-132W-R2)

ﬂ

11 10
I

12

13

14

16

17

/S [

18

Bie)

19

o
o

- N
N N

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.56.
Picture 2-29: Refrigerant System Diagram (SIC-132W-R2)

76(157)



I S HINI

2.2.56 Refrigerant Sytem Parts List (SIC-132W-R2)
Table 2-28: Refrigerant System Parts List (SIC-132W-R2)

No. Name Stock No. No. Name Stock No.
1 Condenser 2 - 17 Exhaust pipe 4 -
2 Condenser 2 60Hz - 18 | Air-return pipe 3 -
3 Liquid pipe 2 - 19 Hexbolt M8x50 YW60085000000
4 Liquid pipe 1 - 20 | Spring washer 8 YW65008000100
5 Dryer filter YW85016500100 | 21 Flat washer 8 YW66081600000
6 Liquid pipe 4 - 22 Hexbolt M8 YW64080600000
7 | Air-return pipe 1 - 23 | Condenser 1 -
8 | Air-return pipe 2 - 24 Condenser 1 60Hz -
9 Expansion valve - 25 Liquid pipe 7 -
10 | Liquid pipe 3 - 26 Hexbolt M8x25 YW60082500200
11 | Evaporator - 27 Liquid pipe solenoid valve -
12 | Evaporator 60Hz - 28 Refrigerant indicator YW85001500100
13 | Compressor - 29 Liquid pipe 8 -
14 | Exhaust pipel - 30 [ Air-return pipe 4 -
15 | Exhaust pipe 2 - 31 Liquid pipe 6 -
16 | Exhaust pipe 3 - 32 Liquid pipe 5 -

* means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

77(157)




I S HINT

2.2.57 General Assembly Disgram (SIC-132W-R2)

16

18

ANENANN

S b0000005 |
) \|=|

B

td

b

il

26

25

24

23

22

1| <

—
N

S

Note: For details of the numbers in the parts drawing, please refer to the part list in 2.2.58.
Picture 2-30: General Assembly Disgram (SIC-132W-R2)

78(157)




I S HINI

2.2.58 General Assembly Diagram Parts List (SIC-132W-R2)

Table 2-29: General Assemble Diagram Parts List (SIC-132W-R2)

No. Name Stock No. No. Name Stock No.
y | Sockethead cap YW61066000000 | 14 | Glass tube YW?70963000000
screw M6x60
Liquid level indicator
2 Gauge plate - 15 BL90006800020
shelter
3 | Lower plate ; 16 | Crossrecessedovalhead | 65061000000
screw M6x10
Pressure gauge .
4 0~10kg YW85001000100 17 Side plate 1
Cross-recessed oval .
5 head screw Max5 YW62040500000 18 Side plate 2 -
g | LOWPressure gauge | v\ye5003500000 | 19 | Chilled water system -
0~35kg
7 | Lowpressure gauge | \\\a5005500000 | 20 | Refrigerant system -
0~50kg
Upper plate - 21 Front top plate -
Ringbolt M16 YW09001600000 22 Side plate 3 -
10 | Rack - 23 Back top plate -
11 Liquid level indicator YW20000000400 | 24 Cross-recessed oval head YW62063000000
base screwM6x30
1p | biquidlevelindicator | o\ 110060700110 | 25 | Rear plate -
screw
Liquid level indicator
13 STM-310 BH12030000010 26 Rear plate 2 -

** means possible broken parts. ** means easy broken parts. Spare backup is suggested.
Please confirm the version number of the manual before you order to ensure the stock
number and the parts are consistent.

79(157)




